
S
PA

R
E

 P
A

R
T

S
 K

E
Y

B
O

A
R

D
 S

TA
N

D
S

42080.000.55 black

SK
42080

42080 DJ Table  »Suspensor«

-6/04-

pos. description art.-no.. qty

1 fine adjustment screw M10 x 60 mm 03.22.872.55 4
2 knurled knob M6 01.82.996.55 4
3 threaded bolt M12/M6 01.04.269.01 4
4 locking nut  M6 03.08.340.29 28
5 locking knob M6 01.83.260.55 4
6 fillister head screw M6 x 40 mm 03.05.565.29 4
7 carriage bolt M6 x 40 mm 03.07.340.29 4
8 washer 03.11.405.29 24
9 compression spring with 6 windings 03.15.420.00 2

10 plunger pin 01.03.605.01 2
11 washer 03.11.330.29 2
12 key ring 03.15.640.01 2
13 padded washer 03.21.430.59 2
14 locking bracket 01.30.580.55 2
15 caggiage bolt M6 x 20 mm 03.07.318.29 2
16 hexagon bolt M8 x 40 mm 03.01.570.29 2
17 washer 03.11.520.01 2
18 locking nut M8 03.08.440.29 2
19 height adjustment complete 5.42080.3.55 4
20 cap 03.22.542.55 4
21 plastic end cap 40 mm x 40 mm 03.20.820.55 4
22 base plate 03.18.350.00 2
23 compression spring 03.15.465.00 20
24 threaded bolt 01.04.102.01 20
25 washer 03.11.310.29 20
26 locking nut M5 03.08.240.29 20

1

2
3

5

6

7

4

4 4
8 8

9

10

13

19

18

17

16

20

21

22

23

24

25
26

14

1511

12

4

8


